
 

                                                                                                                                                                              1 

 
 
 
 

DRUK GREEN POWER CORPORATION LIMITED 

 
 

 
 

 
 

BIDDING DOCUMENT  
FOR  

DESIGN, SUPPLY, INSTALLATION, TESTING AND COMMISSIONING OF 5KLD 
CAPACITY SEWAGE TREATMENT PLANT (STP) WITH SEQUENCING BATCH 

REACTOR (SBR) TECHNOLOGY  

 
 
 

TENDER NO: THP0014/2024   DATED: 08.04.2024 

 

 
 
 



 

                                                                                                                                                                              I 

TABLE OF CONTENTS 

SECTION I - NOTICE INVITING TENDER 1 
[...]
If such excess is greater than the sums due to the Contractor under GCC.46.2.5, the 
Contractor shall pay the balance to DGPC, and if such excess is less than the sums 
due to the Contractor under GCC.46.2.5, DGPC shall pay the balance to the 
Contractor. 

DGPC and the Contractor shall agree, in writing, on the computation described 
above and the manner in which any sums shall be paid. 

GCC.46.3. Termination by Contractor 

GCC.46.3.1. The Contractor may terminate the Contract forthwith by giving a notice to DGPC 
to that effect, referring to this clause GCC.46.3.1, if DGPC becomes bankrupt or 
insolvent, has a receiving order issued against it, compounds with its creditors, or, 
being a corporation, if a resolution is passed or order is made for its winding up 
(other than a voluntary liquidation for the purposes of amalgamation or 
reconstruction), a receiver is appointed over  any part of its undertaking or assets, 
or if DGPC takes or suffers any other analogous action in consequence of debt. 

GCC.46.3.2. If the Contract is terminated under GCC.46.3.1, then the Contractor shall 
immediately 

a) cease all further work, except for such work as may be necessary for the 
purpose of protecting that part of the Facilities already executed, or any 
work required to leave the Site in a clean and safe condition 

b) terminate all subcontracts, except those to be assigned toDGPC pursuant to 
paragraph (d)(ii) below 

c) remove all Contractor’s Equipment from the Site and repatriate the 
Contractor’s and its Subcontractor’s personnel from the Site 

d) in addition, the Contractor, subject to the payment specified in GCC.46.3.3, 
shall 

i. deliver to DGPC the parts of the Facilities executed by the Contractor 
up to the date of termination; 

ii. to the extent legally possible, assign to DGPC all right, title and benefit 
of the Contractor to the Facilities and to the Plant and Equipment as of 
the date of termination, and, as may be required by DGPC, in any 
subcontracts concluded between the Contractor and its 
Subcontractors; 

iii. deliver to DGPC all non-proprietarydrawings, specifications and other 
documents prepared by the Contractor or its Subcontractors as of the 
date of termination in connection with the Facilities. 

GCC.46.3.3. If the Contract is terminated under GCC.46.3.1, DGPC shall pay to the Contractor all 
payments specified in GCC.46.1.3, and reasonable compensation for all losses or 



 

 
                 P a g e  105 | 252 

   

damages sustained by the Contractor arising out of, in connection with or in 
consequence of such termination. 

GCC.46.3.4. Termination by the Contractor pursuant to this clause GCC.46.3 is without 
prejudice to any other rights or remedies of the Contractor that may be exercised 
in lieu of or in addition to rights conferred by GCC.46.3. 

GCC.46.4. In this clause GCC.46, the expression “Facilities executed” shall include all work 
executed, Installation Services provided, any and all Plant and Equipment acquired 
(or subject to a legally binding obligation to purchase) by the Contractor and used 
or intended to be used for the purpose of the Facilities, up to and including the 
date of termination. 

GCC.46.5. In this clause GCC.46, in calculating any monies due from DGPC to the Contractor, 
account shall be taken of any sum previously paid by DGPC to the Contractor under 
the Contract, including any advance payment paid pursuant to Appendix-1 to the 
Contract Agreement. 

GCC.47. Assignment 

GCC.47.1. The Contractor shall not, without the express prior written consent of DGPC, assign 
to any third party the Contract or any part thereof, or any right, benefit, obligation 
or interest therein or thereunder, except that the Contractor shall be entitled to  

a) assign either absolutely or by way of charge any monies due and payable to 
it or that may become due and payable to it under the Contract in favour of 
its bankers; 

b) assign to the insurers (in cases where the insurers have discharged the 
Contractor’s loss or liability) of the Contractor’s right to obtain relief from 
any other liable party. 

 



 

                                              P a g e  106 | 

252 

   

 
 
 

 

 

 

 
 
 
 

 

 

 

 
 

SECTION V – SPECIAL CONDITIONS OF CONTRACT 
 
  



 

 
                 P a g e  107 | 252 

   

SPECIAL CONDITIONS OF CONTRACT 

The following Special Conditions of Contract (SCC) shall supplement and/or amend the General 
Conditions of Contract (GCC). Whenever there is a conflict, the provisions herein shall prevail over 
those in the GCC. 
 

GCC Clause 
Refernce 

 Particulars  

A. CONTRACT AND INTERPRETATION 

GCC.3.6 The applicable Incoterms edition shall be of: Latest Edition 

GCC.10.1.2 The Appointing Authority for the appointment of Adjudicator and Arbitrator (as 
the case may be) shall be: Managing Director,DGPC 

GCC.10.1.5 The fees and expenditure to be paid to the Adjudicator shall be as agreed at the 
time of appointment of the Adjudicator. 

GCC.10.2.3 Institution whose arbitration procedures shall be used : 

For Contracts with Bhutanese Contractors 

All disputes arising in connection with the present Contract shall be finally 
resolved by arbitration in accordance with the rules and procedures of the 
Construction Development Board (CDB) or any other independent agency that 
has been appropriately mandated at the time of submission of the dispute 
through its National Arbitration Committee. 

For Contracts with International Contractors 

“Rules of Conciliation and Arbitration of the International Chamber of 
Commerce (ICC): 

Any dispute, controversy or claim arising out of or relating to this Contract, or 
breach, termination or invalidity thereof, shall be settled by arbitration in 
accordance with the Rules of Conciliation and Arbitration of the International 
Chamber of Commerce as at present in force.” 

GCC.10.2.3 The place of arbitration shall be: Chukha 

B. SUBJECT MATTER OF CONTRACT 

GCC.12.2 and 
GCC.23.2 

Completion of Facilities shall be attained within 6(Six) months from the date of 
Notification of Award. 

C. PAYMENT 

GCC.17.3.16.1 a) 10% of the Contracted Price of Goods can be granted against presentation of 
commercial invoice and irrevocable Bank Guarantee (BG) for an equal amount 
valid till handing-taking over of the facilities.  

b) 40% of the Contracted Price of Goods shall be released up on receipt of goods 
at THP site and up on submission of invoice by the contractor. 



 

 
                 P a g e  108 | 252 

   

GCC Clause 
Refernce 

 Particulars  

C) Balance payment for Goods along with service charges shall be released after 
successful commissioning and handing taking over of the STP and witin 30 days 
of the submsion of completion certificate. 

GCC.17.3.1 Presently the rate of custom duty chargeable on the shippers’ container is: “Nil” 

GCC.17.3.4 The present rate of deduction of tax at source of the gross value of the invoice 
is: 2% in case of Bhutanese Bidders, and 3% in case of Foreign Bidders. 

GCC.18.3.1 During extended warranty obligation pursurant to GCC.32.10, the performance 
security shall be extended for a period of one month beyond the extended 
warranty date and shall be for the full amount of performance security. 

GCC.18.3.2 10% Performance Security shall be submitted in the form of an irrevocable Bank 
Guarantee/Demand Draft/Cash Warrant/Cash Deposit from any financial 
Institution of Bhutan or Foreign Banks acceptable and enforceable by any financial 
institution of Bhutan. 

The bidder shall have the option to deposit performance security in the form of 
cash deposit through Bank transfers to DGPC account. 

E. WORK EXECUTION 

GCC.22.1 The Project Manager shall be:Kuenzang, Head, Civil Division,THP  

GCC.30.1.2 The Guarantee tests of the Facilities: Not applicable 

F. GUARANTEES AND LIABILITIES 

GCC.31.2 The applicable rate of liquidated damages will be: 0.20% of each day of delay, 
subject to maximum of 10% of the total Contract Value. 

GCC.31.3 There will be no bonus payment for early completion of the Facilities. 

GCC.32.10 
The Defect Liability Period shall be eighteen (18) months from the date of 
handing-taking over of the Plants. 

 
 



 

                                        P a g e  109 | 252 

 

 
 
 
 

 

 

 

 

 

 
 
 
 
 

SECTION VI – TECHNICAL SPECIFICATIONS 
 
  



 

                                        P a g e  110 | 252 

 

1.0 GENERAL DESCRIPTION AND SCOPE OF WORK 

1.01 General  

The 1,020 MW Tala Hydropower Plant (THP), located at Tabji under Chhukha dzongkhag in western 
Bhutan downstream of Chhukha Hydropower Plant, is the largest power plant (profit centre) of Druk 
Green Power Corporation Limited (DGPC). DGPC is a wholly owned subsidiary of Druk Holding and 
Investments Limited established in 2008 with the merger of the erstwhile hydropower corporations 
in the country. 

With a mandate to promote, develop and maintain major hydropower assets of Bhutan in a sustainable 
manner, DGPC operates and maintains four hydropower plants with a total installed capacity of 1,480 
MW, which are 64 MW Basochhu Hydropower Plant, 336 MW Chhukha Hydropower Plant, 60 MW 
Kurichhu Hydropower Plant and 1,020 MW Tala Hydropower Plant. DGPC also has shareholdings in the 
subsidiaries namely 126 MW Dagachhu Hydro Power Corporation Limited (59%) and 118 MW Tangsibji 
Hydro Energy Limited, and Joint Venture companies namely 600 MW Kholongchhu Hydro Energy 
Limited (50%), Bhutan Hydropower Services Limited (51%) and Bhutan Automation & Engineering 
Limited (51%). 

The biggest project to be considered by the Royal Government of Bhutan (RGoB), it was completed 
with financial assistance from the Government of India (GoI). 

1.02   PURPOSE AND DESCRIPTION OF WORK 

Sewage Treatment Plant (STP) with Sequencing Batch Reactor (SBR) technology is to be 
installed in the underground powerhouse located at Tabji for treatment the sewage 
collected in the collection tank before flushing out in the river. The STP must be based on 
hybrid design & Semi-Automatic being compact in size and technologically suitable 
fulfilling the environment requirements and specified standards. 

 1.03   SEQUENCING BATCH REACTOR (SBR) SEWAGE TREATMENT PLANT 

It is a fill-and-draw batch aerobic suspended growth (Activated Sludge) process 
incorporating all the features of the extended aeration plant. After screening and de-
gritting. Sewage is fed to the batch reactor. Reactor operation takes place in certain 
sequence in cyclic order and in each cycle, following operations are involved: 

Anoxic Filling Tank 

Aeration 

Sedimentation/Clarification 

D
.
e
.
c
.
antation 

Sludge Withdrawal 



 

                                        P a g e  111 | 252 

 

A number of large-scale plants exist around the world with several years of operation. 
Hundreds of full-scale operated on Sequencing Batch Reactor Technology are under 
successful operation worldwide.  

Following are the merits of SBR Technology: 

 Excellent effluent Quality 

 Biological nutrient removal 

 High degree of coliform removal 

 Less Chlorine dosing required for post disinfection 

 Ability to withstand hydraulic and organic shock loads 

 

1.04   DESIGN BASIS 

Nature of Waste: Domestic Sewage  

Max. Daily Average Flow: 5m3/day  

Average Flow Rate:  o.25m3/hr. 

Outlet parameters of STP shall be as follows: 

SI. No. Parameters Treated 
Water 

1 pH 6.5-9.0 

2 BOD <10PPM 

3 COD <20PPM 

4 TSS <20PPM 

5 Oil & Grease <5PPM 

6 NH4 <5PPM 

7 N Total <10PPM 

8 Fecal Coliform <100PPM 

 

 

 

 

 

 

 



 

                                        P a g e  112 | 252 

 

                                                    Process flow Diagram of Sewage Treatment Plant 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

Screen chamber 

Oil and Grease Tank 

Sludge Holding Tank 

Filter Press 

Chlorine Dosing 

Multi Grade Filter 

Outlet 

Activated Carbon Filter 

Intermediate Holding Tank 

SBR Reactor 

Anoxic Tank 

Collection Tank 

UV System 



 

                                        P a g e  113 | 252 

 

1.05 SBR PROCESS DESCRIPTION 
 Bar Screen Chamber- The sewage will be passed through a bar screen in screen chamber to 

remove the floating material like plythene leaves etc. 

 Oil and Grease Tank- After the screening will pass through a grease trap and remove the 

oil and grease and collect in an underground collection tank. 

 Collection Tank - The oil free sewage be collecting in underground collection tank. The 

collection tank will be equipped with a diffused aeration system comprising of 

perforated pipe grid & air blower assembly. Air will be purged to uniformly mix the 

contents & avoid settling of solids in this tank and also to mention aerobic conditions in 

the tank. The sewage water feed to Anoxic Tank. 

 Sequential Batch Reactor- It provides highest treatment efficiency possible in a single 

step biological process. SBR-System is operated in a batch reactor mode which eliminates 

all the inefficiencies of the continuous processes. A batch reactor is a perfect reactor, 

which ensures 100% treatment. Two modules are provided to ensure continuous 

treatment. The complete process takes place in a single reactor, within which all 

biological treatment takes place in a single reactor, within which all biological 

treatment steps take place sequentially. No additional settling unit/secondary clarifier 

is required. The complete biological operation is divided into cycles. Each cycle is of 3-5 

hours duration, during which all treatment takes place. A basic cycle comprises of Fill-

aeration (F/A), Settlement (5) & Decanting (D). During the period of a cycle, the liquid is 

filled in the SBR Basin up to a set operating water level. Aeration blowers are started 

for aeration of the effluent. After the aeration cycle, the biomass settles under perfect 

settling conditions. Once settled the supernatant is removed from the top using a 

decanter. Solids are wasted from the tanks during the decanting phase. These phases in 

a sequence constitute a cycle, which is then repeated. 

 Filtration- The treated water will be passed through a dual media filter & activated 

carbon filter to remove the color, suspended solids. 

 Air Blower- These can be high speed roots blower causes transfer of oxygen from the 

atmosphere in to the water. In this system, the air is diffused into the aeration tank 

through diffusers located over the full floor area of the reactor. The air is supplied 

through air blower. This diffusion of air also causes full mixing of the tank contents. 

 Diffuser Performance- The efficiency of oxygen transfer depends upon the type and 

porosity of the diffuser, the size of the bubbles produced the depth of submergence, 

and other factors, such as oxygen concentration in the tank. While coarse bubble 

diffusion systems and aerator systems have oxygen transfer rates that are comparable, 

the fine bubble diffusion systems offer oxygen transfer rates which are nearly twice 

that of the coarse bubble and surface aerator rates. 

 

1.06 SCOPE OF WORK 



 

                                        P a g e  114 | 252 

 

The main scope of work includes dismantling of the existing 2 nos. nonfunctional STP 

installed in the underground powerhouse and to Design, Supply, Erect, test & Commission 

of Sewage Treatment Plant (STP) with Sequencing Batch Reactor (SBR) Technology 

including Operation & Maintenance of 6 months for underground power house of Tala 

Hydro Power plant. 

  It is not the intention of these specifications to specify the complete details of 

equipment, however the contractor shall supply the equipment, which will meet in all 

respect, the requirements of the owner regarding performance, durability and 

satisfactory operations. The equipment supplied shall conform to the latest applicable 

specifications of the BIS, DIN, ASTM or equivalent. 

 

The broad scope of the work for the Sewage Treatment Plant (STP) as specified in the 

following paragraphs shall include the following: - 

Design, Supply, Erect, Test & Commission of Sewage Treatment Plant (STP) with 

Sequencing Batch Reactor (SBR) Technology including Operation & Maintenance of 6 

months. The STP must be Sequencing Batch Reactor (SBR) Technology with Hybrid Design 

and Semi-Automatic Plant which should be compact plant requiring less space and 

technologically suitable fulfilling the environmental requirements and specified standards. 

Supply and installation of all incidentals not specified but necessary for the proper 

completion and satisfactory functioning of equipment and guarantee of the permanent 

equipment, along with all auxiliary equipment as specified in the following sections of 

technical specifications, shall also be in the scope of work. 

Tools & Tackles, Equipment and Consumables for the Work: 

All tools and tackles 

 All equipment's lifting arrangement etc. 

 All consumables 

2.0 TECHNICAL SPECIFICATIONS FOR STP 

2.01 Quality 



 

                                        P a g e  115 | 252 

 

Products, materials and articles incorporated in work shall be new, not damaged or 

defective, and of best quality purposes intended 

2.02  General 

1. The work shall be strictly as per the Detailed Design to be submitted by the 

Contractor only after the approval of Engineer-In-Charge. 

2. Piping Arrangement & Manhole for Sewage Treatment Plant and Collection Tank. 

3. Bidder has   to   submit   all   manufacturers   test   certificates,Chemical 

/Mechanical Test for material of Major Components of STP and other Tests as & when 

directed for Quality Control at site have to be included in the bid. 

4. All the Lap, Anchors, Bolts & Nuts, Rods, Hooks, MS plates, Splices, Bends, Clamps, 

Shackles, Eyes, Channels, Hooks, Steel etc. shall be conforming to IS:456, IS:1786, IS:2502, 

IS:  1239, IS:2801 S:2602, IS:1363, IS:2266 and other relevant Indian 

Standards/International Standard. 

5. Staging, Scaffolding and other necessary arrangements for erection of STP shall be in the 

scope of Contractor. 

6. All the necessary Equipment, Machineries, Boats, Tools & Tackles etc. for Erection of STP 

at T H P  U n d e r g r o u n d  p o w e r h o u s e  shall be in the scope of the Contractor. THP 

will not take no liability of any kind. 

7. Working with required Materials, Machineries, Manpower, Tools & Tackles and Technology 

shall be in scope of the Contractor. 

8. All the test of Aggregate (Coarse & Fine) shall be as per IS: 383 and IS: 456. 

9. Cement shall be conforming to IS: 8112/ IS:12269. 

10. The exact Quantities and dimensions shall be as per site requirement and Bill of 

Material for Fabrication/Erection shall be submitted by the Contractor. 

11. All components shall be manufactured with material of approved quality with best 

workmanship. The spares of equipment shall be shop assembled as possible to check 

operation and accuracy of parts; however final erection, testing/ installation shall be done 

on site only. 

12. Metal parts of STP shall be painted by 350 micron of epoxy paint after proper cleaning, 



 

                                        P a g e  116 | 252 

 

sand blasting and primer coating. Make of primer and paint shall be approved by the 

owner. 

13. The welding joints shall be made as per approved drawing and procedure approved by 

the owner. 

14. Any defects noticed during the installation of STP shall be rectified by the contractor as 

per instruction of the engineer in charge. 

15. All facility to approach work front for installation of STP shall also be under in the scope 

the Contractor. 

16. All tools, tackles, plant, man & machineries and consumables required for factory 

installation of STP shall be included and prices for the same deem to be included in the 

quoted price. 